
 

 

 
 
 

City of Griffin 
Water Master Plan 2010-2050 

 
 
 
 
 
 
 
 

  
 

Prepared for: 
City of Griffin, Georgia 

Submitted by: 
Engineering Strategies, Inc. 

 
 
 
 
 
 
 
 
 
 
 

May 2011 



 

 

TABLE OF CONTENTS 
 Page 

 
Section 1 – Introduction 
 
1.1 Introduction and Objective .................................................................................. 1-1 
1.2 Background .......................................................................................................... 1-1 
1.3 Regional Water System ........................................................................................ 1-2 
1.4  Master Plan Goals ................................................................................................ 1-5 
[...]
is expected that this road would need to be closed.  This cost calculates to $18,467 per million 

gallons of volume added. 

 
Dredging 
 
As mentioned, approximately half the volume of the reservoir has been lost to accumulation of 

sediment carried with incoming runoff over 47 years since the reservoir was constructed.  One 

obvious means to increase capacity is to conduct dredging to remove the accumulated sediment.  

The maximum volume gained without raising the dam would be approximately 460 million 

gallons.  It should be noted that it is rarely cost effective to remove all the accumulated sediment. 

 

Dredging would involve pumping the sediment from barges into either separator tanks built into 

other barges or into temporary settling ponds excavated around the periphery of the reservoir.  

For the amount of material that would be dredged from the Heads Creek Reservoir, temporary 

settling ponds would likely be chosen by contractors over barge separator tanks. 

 

The main purpose of settling the dredged material is to decrease the volume to be hauled offsite 

and return the water to the reservoir.  Once “dewatered” to approximately 20 percent solids, the 

material would then be hauled to approved sites.  It is expected that, because the Heads Creek 

Reservoir is used to store water for drinking water purposes, the sediment should be free of 

hazardous pollutants.  This would need to be confirmed through thorough sampling and testing 

prior to hauling of the dredged material. 

 



 SECTION 2:  EXISTING CONDITIONS  

 
WATER MASTER PLAN 2010-2050 PAGE 2-6 

A cursory review of maps for the area did not identify single sites that could be used for the 

hundreds of thousands of cubic yards that would need disposal.  There exists an old quarry near 

County Line Road to the southwest but it is unknown at this time if this site would be suitable. 

 

The estimated cost to dredge, haul and dispose of 450 MG of sediment slurry, at 20% solids, is 

$30.6 million.  This cost assumes a round-trip haul distance of 40 miles.  This total cost results in 

a unit cost of $68,000 per million gallons of volume restored, which is 5 times the unit cost of 

raising the dam and water level.  The reliable yield of the reservoir and Flint River intake would 

be 8.5 MGD. 

 
Comparison of Dredging and Raising of the Normal Pool 
 
As described above, dredging of the reservoir would cost an estimated $30.6 million to re-gain 

450 million gallons of capacity and to restore the original reliable yield to 8.5 MGD.  Raising the 

normal pool would cost an estimated $27.7 million, would increase storage capacity by 1.5 

billion gallons, and would increase the reliable yield to 16 MGD. 

 

A third option would be to pump raw water from the Still Branch Reservoir to the Heads Creek 

Reservoir.  This would allow for the excess storage capacity in the Still Branch Reservoir to be 

used  at the Simmons plant.  The raw water main would also be connected to the two existing 20-

inch raw water mains between Heads Creek and the Simmons plant.  A major advantage of this 

option is that this raw water main could be converted to a drinking water transmission main in 

the future.  This option has been studied in detail, and, at an estimated capital cost of $19.8 

million, would be more cost effective than either raising the water level or dredging the Heads 

Creek reservoir.  These costs are summarized in the table below and are compared to the cost of 

the Still Branch Reservoir. 

 

Important non-cost factors would need to be considered for the option of raising the dam at the 

Heads Creek Reservoir such as impact to residences, wetlands, streams, additional property 

required, and impacts to existing bridges and roads.  From the standpoint of cost and overall 

impact, installation of a raw water main from the Still Branch Reservoir to the Heads Creek 

Reservoir is the preferred alternative.  This main could be converted to a drinking water main in 



 SECTION 2:  EXISTING CONDITIONS  

 
WATER MASTER PLAN 2010-2050 PAGE 2-7 

the future, whenever it becomes necessary to shut down the Simmons WTP, which has been in 

operation since 1929. 

 

Cost Comparison of Options to Increase Capacity of the Heads Creek Reservoir  

Option  Description  Estimated Cost 

Volume 
Gained, 
Million 
Gallons 

Cost per 
Million Gallons

1  Dredge Heads Creek Reservoir   $        30,600,000  450   $          68,000  

2  Raise Heads Creek Dam   $        27,700,000  1,500   $          18,467  

3  Transfer raw water from Still Branch 
Reservoir to Heads Creek Reservoir 

 $        19,800,000  3,500   $            5,657  

4  Compare to cost of Still Branch Reservoir  $        13,000,000  3,500   $            3,714  

 

2.2.2 Still Branch Reservoir 

The Still Branch Reservoir covers 475 acres and provides an estimated 3.5 billion gallons of 

usable storage.  The reliable yield of the reservoir and river intake is 35 MGD.  Figure 2-3 

presents a stage-storage curve and table for the Still Branch Reservoir.  The reservoir and its 

pump station were constructed in 2004.  The reservoir pump station contains two vertical turbine 

pumps and space for a third pump.  This pump station pumps to the Still Branch Water 

Treatment Plant and has an initial capacity of 12 MGD, when the reservoir is near its lowest 

level.  The ultimate capacity of this station is 48 MGD after future replacement with large 

pumps. 

 

2.2.3 GEFA’s Inventory And Survey Of Feasible Sites For Water Supply Reservoirs 

A study was conducted in 2008 for the Georgia Environmental Facilities Authority (GEFA) to 

inventory and survey feasible sites for multi-jurisdictional drinking water supply reservoirs in 

Georgia. This study was conducted in response to a mandate under the Georgia Water Supply 

Act of 2008.  The results of the study are compiled in a report titled “Georgia Inventory And 

Survey of Feasible Sites For Water Supply Reservoirs” dated October 31, 2008, prepared by 

Mactec Engineering and Consulting, Inc. and a group of sub-consultants. 

 

The report contains a listing of 16 existing reservoirs that have significant potential for increased 

water supply yield by raising the existing dam to provide more storage volume in combination 



 SECTION 2:  EXISTING CONDITIONS  

 
WATER MASTER PLAN 2010-2050 PAGE 2-8 

with supplemental pumping from a nearby stream for reservoir filling. Two of these 16 

reservoirs are owned by the City of Griffin, the heads Creek Reservoir and the Still Branch 

Reservoir. 

 

The GEFA report stated the volume of the Heads Creek Reservoir as 2.5 billion gallons to the 

top of the dam and a proposed expansion volume of 1.5 billion gallons by raising the dam 10 

feet, for a total volume of 4.0 billion gallons. As noted above in this master plan, the total 

volume if the dam is raised would be 2 billion gallons instead of 4 billion gallons as estimated in 

the GEFA report. 

 

The GEFA report also stated the volume of the Still Branch Reservoir as 1.5 billion gallons to 

the top of the dam and a proposed expansion volume of 2.7 billion gallons by raising the dam 10 

feet, for a total volume of 4.2 billion gallons. These estimates are incorrect, as the reservoir 

already contains a total volume of 3.9 billion gallons at the Normal Pool Elevation of 752 feet 

above mean sea level, with a usable volume of 3.5 billion gallons. 

 

2.3 Existing Treatment Facilities 
2.3.1 J. Harry Simmons Water Treatment Plant 

The J. Harry Simmons Water Treatment Plant (referred in this report as the Simmons WTP) was 

constructed in 1929 with capacity of 4 MGD and has been expanded several times to its current 

capacity of 13.2 MGD (which as described above is limited to approximately 11 MGD during 

non-drought periods due to raw water pumping and transmission capacity). The treatment facility 

is a conventional surface water treatment plant that includes rapid mix coagulation with alum, 

pre-disinfection with chlorine dioxide, flocculation, sedimentation, filtration and disinfection 

with chlorine.  Finished water is stored in two clearwells totaling 4.5 million gallons of storage.  

Residuals from the plant are separated and land applied. 

 
2.3.2 Still Branch Water Treatment Plant 

The Still Branch Water Treatment Plant was constructed in 2005.  The initial capacity of the 

plant was intended to be 8 MGD with potential to high-rate to 12 MGD after demonstration of 

the higher rate during full-scale operation. The facility is a conventional surface water treatment 

plant that includes rapid mix coagulation, pre-disinfection with chlorine dioxide, flocculation, 



 SECTION 2:  EXISTING CONDITIONS  

 
WATER MASTER PLAN 2010-2050 PAGE 2-9 

sedimentation with plate settlers, filtration and disinfection with chlorine.  Finished water is 

stored in one clearwell with capacity of one million gallons of storage.  Residuals from the plant 

are separated and land applied near the plant site. 

 

The plant began full-scale operation in 2006.  During the first and second years of operation, it 

became obvious that the duration of filter runs (time between filter backwash) at the plant was 

lower than expected and the plant used more water for each backwash than the Simmons plant.  

Plant staff experimented with many chemicals for coagulation and had the filters inspected by 

the manufacturer, ultimately settling for polyaluminum chloride and polymer as the optimum for 

this plant.  However, even after thorough testing of chemicals, production of water at the plant 

could not be maintained consistently at more than approximately 6.5 MGD.  Plant staff and 

observations of plants operations indicate the plant will work best at a rate of 6 MGD, with 

intermittent peak days of 6.5 MGD. 

 

The treatment unit that appears to be limiting capacity is sedimentation. This plant utilizes 

stainless steel plate settlers that were designed for the full plant flow of 8 MGD with potential to 

high-rate to 12 MGD, as indicated by manufacturers of plate settlers.  In reality, even at 8 MGD, 

the plate settlers do not perform satisfactorily and allow flocculated particles to carry over into 

the filters.  When this occurs, the filters quickly become blinded and must be backwashed too 

frequently. 

 

For this update, ESI researched the design criteria used for the plate settlers.  The settling rate 

used for design was 0.26 gallons per minute per square foot for 8 MGD and 0.35 gallons per 

minute per square foot for 12 MGD, both values well within the recommended criteria.  In 

reality, the rate that performs best is 0.20 gpm per square foot.  ESI contacted operators of other 

plants with the same type of plate settlers but most plants are not operating at full capacity and 

thus have not had to operate at the full design capacity.  One plant, however, in Charleston, 

South Carolina, has experienced problems very similar to the Still Branch plant.  At this facility, 

plate settlers were pilot-tested against other technologies and, after performing better, were 

selected as the preferred technology.  The full-scale plant was designed for a rate of 0.30 gpm 

per square foot (or higher) but has performed best at a rate almost identical to the Still Branch 

plant’s of 0.20 gpm per square foot.  One of the problems identified at that plant was plugging of 



 SECTION 2:  EXISTING CONDITIONS  

 
WATER MASTER PLAN 2010-2050 PAGE 2-10 

the slots in the influent channel that resulted in uneven flow to the plates.  Cleaning and 

enlargement of the slots helped but did not increase the reliable capacity of the plate settlers 

beyond 0.20 gpm per square foot. 

 

The raw water pumped into the Still Branch plant is more difficult to treat than at the Simmons 

plant due to the low turbidity of the water of approximately 2 Nephelometric Turbidity Units 

(NTU).  This water does not provide sufficient ballast to create a strong, dense floc that will 

settle easily in the plate settlers and remain settled when higher flows are needed through the 

plate settlers. One of the options that will be described in Section 4 of this report is to conduct an 

evaluation and pilot-testing of the plant to determine if formation of a denser floc may result in 

improved settling in the existing sedimentation basins.  For the purpose of current capacity of the 

water system, the Still Branch WTP is estimated at 6 MGD for average production with 

intermittent capacity of 6.5 MGD for peak days. 

 
2.4 Existing Transmission and Distribution System 
As shown in Figure 2-2, the system consists of 20-inch cast iron transmission mains from the 

Simmons WTP and of 36-inch to 24-inch ductile iron mains from the Still Branch WTP. 

 

Griffin’s distribution system includes three 1-million-gallon elevated storage tanks and 

approximately 150 miles of distribution piping ranging in size from 2" to 20" in diameter.  The 

city-owned distribution system serves an area of approximately 16 square miles that includes all 

of the city and a small portion of unincorporated area.  Spalding County’s water distribution 

system covers all of the unincorporated area of the county and consists of a 12-inch loop with 

smaller mains branching from it and two 500,000-gallon elevated storage tanks.  The County is 

currently in the process of constructing one new 1.5-million gallon elevated tank to serve the Sun 

City development and a 500,000-gallon tank to serve the Heron Bay development and areas in 

northeastern Spalding County. 

 

Spalding County has recently experienced low chlorine residuals in northern portions of the 

County.  The County is planning to install chlorine booster stations for these areas. 

 



 

 
 POPULATION AND W

ATER DEMAND      
SECTION 3 

 
 
 
 

Section 3 
Population and 
Water Demand 

 



 SECTION 3:  POPULATION AND WATER DEMAND  

WATER MASTER PLAN 2010-2050 PAGE 3-1 
 

 
SECTION 3 

POPULATION AND WATER DEMAND 
 

This section presents the projection of water requirements from the present to the year 2050 for 

the service area described in Section 2. 

 
3.1 Methodology Used to Project Water Demand 
This master plan updates projections made in the Water Master Plan Update, 2010 – 2030, prepared 

in October 2007.  The most significant change from the projection made in that study is the 

reduction in water usage in the last 3 years and the expected conservation of water prompted by the 

State of Georgia’s 2010 Water Stewardship Act.  The revised population and water demand 

projections are shown in Table 3-1. 

 
3.2 Population Projection 
3.2.1 Spalding County 

In the case of Spalding County, the 2007 master plan update included high growth in population 

and demand due to new residential developments in northeast Spalding, as described in a letter 

from then County Manager William Wilson. Due to depressed economic conditions, the 

projected demand has not materialized. The projection made in this update is considered to be 

more realistic with buildout for those developments expected to occur over a period of 12 to 15 

years.  The estimate of water demand is made using the EPD-approved method of applying per 

capita water usage values typical for the county to the projected population.  As seen in recent 

years and shown in Table 3-1, per capita usage has declined due to conservation and to the 

increasing cost of water.  For the years between 2030 and 2050, the population projections 

developed for EPD by the Governor’s Office of Planning and Budget (OPB) were used.  These 

are the projections used by the Regional Water Councils for the Georgia Water Master Plan. 

 

The demand projections developed for use by the Regional Water Councils used 2005 as a base 

year.  For Spalding County, the per-capita rate was relatively high at 163 gallons per capita per 

day.  This was due in great part to water use by Springs Industries, which was still active in 